Download Table of Contents Print this page

Accessories; Hardware Package Contents - Craftsman 486.24536 Owner's Manual

Sleeve hitch

Advertisement

Table of Contents
Thefo!lowing a ccessories areavailable a t mostSearsretail o utlets.
ELECTRIC ASSIST KiT
- MODEL 488.24545
I
........
j ....
.........
i
.........
1 7A
.........
t
......
i
..........
i
G
J
I
J
J
K
I .....
L ......
I......
4 ....
iLTLL ¸
\\\
J
N
f
J
M
o
/
i
• Jf
P
J
J
Q
KEY
QTY.
DESCRIPTION
KEY
QTY.
DESCRiPTiON
A
2
Hex Bolt, 5/8" x 2"
J
4
Nylock Nut, 3/8"
B
2
Hex Bolt, 5/8" x 1o3/4"
K
4
Hex Nut, 3/8"
C
4
Hex Bolt, 3/8" x 1ol/4"
L
4
Lock Washer, 3/8"
D
1
Hex Bolt, 5/16" x 1"
M
6
Flat Washer, 3/8"
E
4
Carriage Bolt, 3/8" x 1"
N
1
Spacer
F
3
Clevis Pin
O
1
Spacer Plate
G
2
Jam Nut, 5/8"
P
3
3/32" Hair Cotter Pin
H
2
Nylock Nut, 5/8"
Q
1
5/32" Hair Cotter Pin
I
1
Nylock Nut 5/16"
NOTE: Bolt (C), Lock Washer (M) and Nut (H) will not be used unless the mounting holes in the tractor do not already
contain bolts and nuts.

Advertisement

Table of Contents
loading

Table of Contents